United States l Municipal Environmental Research  EPA-600/8-80-032
’ Environmental Protection Laboratory August 1980

Agency ' Cincinnati OH 45268

Research and Development

SEPA  Septage -
‘Management




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are: .

Environmental Health Effects Research

Environmental Protection Technology
[...]
tion and temperatures until the operating point where optimum
temperatures exist in balance with renewed growth. The third
stage is substrate limiting, exhibiting continuously declining
pile temperatures. = This curing stage operates under two succes-
sive temperature regions, mesophilic (40°C to 10°C) and
then cryophilic (10°C to 5°C).




Design

Composting areas should have ample room on-site for movement
of heavy equipment, as well as tankage for septage equalization
and for collection of leachate and surface water. Primary
screenlng for removal of larger unwanted material is advised.
After mixing with dry organic matter, compost piles are shaped
into windrows or other shapes, such as cubes or hemispheres.
Moisture control is achieved either by controlling the dry or-
ganic material/septage ratio (usually about 1.2 m3 sawdust/-
m3 septage (6 y3 sawdust/1000 gal)) or with increased aera-
tion. ©Pile aeration can include either natural draft, mechani-
cal mixing, forced (bottom) aeration, or by turning compost
piles. S ' '

Lebo System--

The Lebo system shown in schematlc (Figure 18) has been com~-
posting septage in South Tacoma, Bremerton, and Kent, WA. The
. Lebo method appears prom1s1ng and uses a patented. preaeratlon
‘process prior to spraying septage on piles of sawdust, wood
shaving, or other dry organic material. A 1 to 2 in applica—
tion is covered with additional sawdust, until a 50 to 60% mois-
ture content is achieved. The mixture is then formed with
front-end loaders into piles ‘to minimize heat loss. Natural
draft aeration is possible because of the bulky nature of this
mixture, eliminating the need for turning .or forced aeration.
Three months of composting the material at a thermophilic pile
temperature between 40°C and 60°C greatly  reduces numbers
of fecal and total coliforms and eliminates salmonella bacteria.
Pile temperatures may reach a maximum of 789C. (43)

Beltsville System-- : o

The Beltsville system, devised by U. S. D. A., is operating
in Washington, DC; Bangor, ME; Durham, NH; Orange County, CA;
and Johnson City, TN, on dewatered sludge. Camden, NJ will use
the Beltsville forced aeration 'system (Figure 19) on 8% sewage
sludge using licorice root as the bulking. The Beltsville sys-
tem usually mixes dewatered sludge with wood chips' in separate’
or extended piles and has plplng facilities to alternately blow
and pull air through 0.66 cm (0.25 in) holes in 15 cm (6 in)
pipe covered by 30 cm (1 ft) of wood chips or screened.compost
to maintain aerobic bacterial action. (43, 44) After several
weeks, the compost can be screened, recycling the residual wood
chips for further composting. It may be necessary to dry the
compost by spreading and periodically turnlng the material prlor
to screening. The composted material is then stockpiled prior-
to preparation and distribution.

~67-




Compressor
& Air Storage Tank

Receiving
Tank

Figure 18. Schematic of a typical Lebo composting facility.

LONGITUDINAL SECTION

WATER SCREENED
REMOVAL FAN COMPOST

LOCATION OF MEASUREMENTS
1 300 CM. HT. FROM BASE
2150 CM.HT. FROM BASE
340 CM HT. FROMBASE
4 40 CM.HT. FROM BASE

WOOD CHIPS AND SLUDGE—
SCREENED COMPOST

UNSCREENED
COMPOST éﬁSFioch-FROM ,
5150 CM. HT. FROM BASE
P ORATED /f‘\_ AND 30 CM. FROM
S 2225 7>, SURFACE

CROSS SECTION

Figure 19. Schematic diagram of a forced aeration
compost pile system.

—-68—




®
- O

) N

] -»"A’ \~A

" N .v”‘}\\‘::::frz-—""‘°'° -

60 o : ‘,“,"” : e ” = ‘

E Ié” - / \'\

g o "., ./ @ ..\:

w40} o / a-°

. rd ° ®

E . 5 /, 0".' ./ o ot ¢

= yfﬂ“ il

20} ..o e /040 CM.HT, CENTER OF PILE

A " «— I50CM. HT, CENTER OF PILE
o= 4==4 300 CM.HT.,. CENTER OF PILE
— . Guewe 30 CM.HT, SIDE OF PILE

=274 6 ©& 10 12 14 16 18 20 22 24 26 28
DAYS

Figure 20. TemperatureS‘in various locations within raw

sludge compost pile shown in Figure 19.

"End Use—- | I |

The end use of a compost depends on several factors to suit-
ability as a fertilizer or soil enhancer, marketability, and
cost. .

Compost Quality-- Table 16 compares the composition of digested
sludge, screened sewage sludge compost, and Lebo process compost
from various aspects. Important considerations for use as a
fertilizer are nitrogen-phosphorus-potassium (N-P-K) contents,
the amount of heavy metals, and bacteriological quality. . Com-
post tends to be low in N-P-K, and should be considered a soil
ammendment rather than a fertilizer. Heavy metals from septage
- compost are significantly lower than those found in sludge pro-
ducts. = ‘

In a study on the effect of Lebo compost in conjunction with
commercial fertilizer on sweet corn yield at Western Washington
Research and Extension Center, (45) a residual effect of the
~compost caused a slightly increased yield during the second year
of the test when no compost was applied. The application rate
of 62,800 kg/ha (28 tons/acre) compost and 90 kg/ha (80 lb/acre)
N provided a sweet corn yield of 18,800 kg/ha (8.4 tons/acre) in
year one of this experiment. Although no fertilizer or compost
was applied in the second year, a sweet corn yield of 19,700 kg/
ha (8.8 tons/acre) was harvested, thus showing a 4.7% increase
in yield. : = : :

-69—




TABLE 16. COMPARISON OF DIGESTED SLUDGE, SCREENED SEWAGE
SLUDGE COMPOST, AND LEBO COMPOST CHARACTERISTICS , -

Digested © Screened .

Component Sludge % Compost % : Lebo Compost %
Filter cake :

H90 80 35 ' 59

TS 20 65 41

sol. frac.

Org. matter 50 50 75

N 2.5 0.9 .77 - 1.37

H3POy 2.7 2.3 0.3

KOH 0.6 0.2 0.05 - 0.35

S 0.9 0.4 -

Ca 2.9 2.6 3

Mg 1 0.3 0.075

B** 23 27 80
Heavy metals ' o

Znk* 2.0 x103 1.0 x 103 4.0 x.102

Ca*x* 19 9 , 10

Cu** 6.0 x 102 2.5 x 102 50

Pb#** 5.4 x 102 3.2 x 102 60
Micro-org. . -

Tot. coli##* 2.4 x 1010 9.7 x 104 460 -1.1 x 10°
Fec. coli¥#=* 2.3 x 1010 3.0 x 103 3 — 93k*%
Salmonellae*** 6.0 x 103 0 - ~

* The composition of digested and composted sludge is subject. '
to considerable variation. Values in the table are approx-—
imate averages. Variations in composition occur because of
the different wastes discharged, chemical additions, types
and degrees of treatment, and bulking materials used.

**% Parts per million. :

**% Most probable number per hundred grams of sample.

Bacteriological quality is good, especially from the stand-
point of resistant pathogenic organisms, such as ova and cysts.
If the entire compost product attains .a temperature of 60°C
(140°F) for 3 months or longer, these organisms do not prove
to be a biological hazard. (22) Therefore, before a Lebo  com-
post pile is to be marketed, the outer layer of the pile, to a

-70-




depth'of 1 foot, is skimmed off and used as Seed for the next
pile, since the outer layer is not exposed to ‘the composting
temperatures of the pile interior. (46) :

Marketability-— In a recent survey of the marketability of
sludge products; a strong market for such-products was detailed.
(47) The range of sludge product costs ran from zero to $.20/kg
. ($180/ton), with composted products ranging from no charge at
Beltsville, MD (available only to muriicipalities) to $0.07/kg
($1.59/50 1b bag) for Los Angeles composted sludge, bagged and
resold by the Kellog Supply Company. Demand for Beltsville com-.
post exceeds supply, and the product is not promoted heavily.
Lebo compost has had some success at distributing their product
to golf courses in bulk with an approximate cost of $0.0022/kg
($2.00/ton). : : .

Ettlich found successful marketing operations generally in-
clude: 1) favorable local publicity, 2) availibility of the
product for pick up or delivery, 3) offering suggestions or
guidelines for use, 4) keeping the price extremely low, and 5)
giving the product a trade name. (47) - : S

High-Dosage Chlorine Oxidation (Purifax Process)

The BIF-Purifax process oxidizes screened, degritted and
equalized septage with dosages of Cl from 700 mg/l1 to 3000 mg/l
under 308 kPa to 377 kPa (30 to 40 psig) pressure. Chlodrine re-
places oxygen in organic molecules, rendering this material un-
available to bacteria as a food source and in the same process
stabilizing and deodorizing the septage. The purifaxed septage
changes color from black or deep brown to straw color. The pro-
cess initially releases CO, gas which separates liquids and
solids quickly by imparting an effective flotation of the sol--
ids. - ‘ :

In domestic septage, the following compounds react signifi-
cantly with Cl; ammonia, amino acids, proteins, carbonaceous
material, nitrates, and hydrogen sulfide.  The reaction time is
PH dependent, being faster at lower pH. The reactions detailed
in Feng's work, (48) verify the ‘reduction of NH3-N, BOD, COD, ,
and TOC. ~Organic removal is generally -increased with Cl, .
concentrations and time.. ,

Purifax treatment results in a highly acidic slurry whose pH
ranges from 1.65 to 2.02. (48) 1If mechanical dewatering or la-
goon: separation of the liquids or solids is contemplated, chemi-
-cal ‘addition for pH control of the resultant liquid fraction

-71-




must be included. At Ventura; CA, 1.7 kg (3.7 1b) of caustic is
added per 3.785 m3 (1,000 gal) of decant to achieve a pH of
6.0. (7)

A Purifax treatment scheme, studied at Lebanon, OH, involved
a pressure-chlorination of septage followed by dewatering on
sand drying beds. Analyses of underdrainage showed LAS, COD, .P
and Fe removal of 99%, BODg removal of 97%, Zn removal of 96%
and N removal of 83%. (14) v :

Only 1 to 2 1/2 days were reqdired to dry a 15 to 30 cm (6
to 12 in) application to 30% solids. The sand bed underdrainage
was measured to be at a pH 6.8 to 7.2. (14)

Other locations treating septage or septage-municipal sludge
mixtures by the Purifax process include: Plainfield, and Put-
nam, CT; Easthampton, MA; and Ventura, CA (Figure 21). Some
sites utilizing lagoons for liquid-solid separation have had
periodic solids separation and odor problems. Sand drying beds
appear to be the most efficient method of liquid-solids separa-
tion. Adequate ventilation of covered sand drying beds is man-
datory to eliminate operator health hazards from inhalation of
any NCl3 released subsequent to the Purifax process.

The EPA is currently analyzing pressure chlorinated sludge
and septage for chlorinated organics formed by this process to
determine the potential environmental impact of this form of
processing.

Chemical Precipitation

Raw septage is chemically treated with lime and ferric chlo-
ride at Islip, Long Island and, until recently, at Oyster Bay,
NY treatment facilities (Figure 22). After screening and de-
gritting, the septage flows to a tank equipped with heavy duty
paddle mixers, designed to prevent deposition of SS in the two
day equalization tank. Operational difficulties were encoun-
tered in keeping the waste completely mixed. About 0.04 kg
lime/kg dry solids (190 1b 1lime/ton dry solids) and 0.00021
m3/kg dry solids (50 gal/ton dry solids) of a standard
strength ferric chloride solution is flash-mixed with the sep-
tage., The solids-liquid separation step occurs in. a clarifloc-
culator. An observed significant solids carryover problem in-
dicates the separation unit may have been undersized. The lig-
uid fraction is chlorinated and discharged to ground water re-
charge beds. Polymer is added to the underflow solids from the
clariflocculator which is then vacuum filtered, with the £il-

3

~-72- v - '




‘A;- DECART RECYQLE
Lt % - —_——

Puns e w0 4

l-ufn!ll, il g oo vt {o ) ovoe | reer| smins] meseel mmesi Frareet . ‘
=55 f =2 X

\
RECEIYIG TRANSFER % i
3TATION - 511‘!‘!01 DEGRITTLR ’/l PR H
“LEEEND- : A v v s 2
et l :
|.o: 01

yicun

accant s @
5 Solds {1iqye Woste? N Ther Tace sor va 3 o o=
[ Dreratted Souds . i . .
113 Stewiised Sanoy . sou1os 50UIDS DECANT 1 EFFLUEHT_pup STATION
(: :..u.mm Sonds . DISPOSAL N concemTAaTIOn ‘ STORAGE. : 1DECANT TRANSICH)
Decont »
0 Sevholired Decint . [T -
a0 So¢ vu hroronioe ) i
L] . Mate
3 Gringer
a8 Stasdey *

Figure 21. Details of Ventura, CA high dosage chlorine
oxidation system for treating septage.

Truck Discharge

Bar Screon
)
Grit Chamber
Filter Cake )
Equalization Tank
Voo Filtrate
acuua
Filter N

Clariflocculator

(5 Chlorination

Filtrate

s ot Gl m— —

Sand Leaching Beds

Figure 22, Schematic of Islip and Oyster Bay chemica1»‘
precipitation septage treatment facilities in NY.

-73-




trate being returned to the equalization tanks or flash mixers.
(7, 49) Long term relative stability of the lime-ferric septage
mixture is unknown. : ‘

Design parameters include clarlflocculator sizing at ;30 min-~
utes detention time in the flocculation zone, and an overflow
rate of 24.5 m3/day/m surface area in the settling =zone
(600 gpd/ftz) Komline-Sanderson coil fllters were based on.
laboratory findings of 24.4 kg sludge cake/m2 of filter area,
but in actual experlence, the yield was only between 10 to 15
kg sludge cake/m2 filter area (2 to 3 1b/ft2 filter area).
The later designed 1Islip plant has a 27.9 m2 (300 ft2) of
filter area to account for field experience. ' Long Island soil
conditions dictate at least 0.12 m3 per day/m2 (3 gpd/
=ft2) of recharge bed. (49) ’

Operational experience of both the Oyster Bay and Islip
plants are presented in Table 17, and include averaged test data
from Nassau County Department of Health correspondences and oth-
er sources over a multi-year period. (9) :

TABLE 17. PERFORMANCE DATA FROM CHEMICAL PRECIPITATION PLANTS
IN ISLIP, AND OYSTER BAY, LONG ISLAND, NY

Plant -Clariflocculator Vacuum Filter
Parameter Influent Effluent: o BEffluent -
pH I* 6.8 11.8 11.8

OB** . 6.4 11.9 12.4
BOD I 2,800 1,823 . ~77

OB 740 , 282 " 434
COD I 8,060 9,212 223

OB —_—— —-_—— —_——
SS I 987 . 2,842 4,454

OB —_———— ’ —_—— -
$ Vss I —— e ————

OB ———— 85 ' , 58.1 =
TS I 1,660 5,204 . - 6,645

OB 80,714 1,728. 3,060
$ VTS I —— —— : R

OB 47 .3 35.8 . 31.6

* Islip, NY data. ** Qyster Bay, NY data. -

-74~




Tilsworth found good liquid - solid separation only with
huge additions of chemicals; for example, either 10,000 mg/l
lime, 10,000 mg/l ferric sulfate, 4,000 mg/l lime and ferric
sulfate mixture, or 30,000 mg/l of a cationic polymer. (52)

The NEIWPCC suggests (in unpublished test data) that primary
. settled septage can be reduced to 50% original volume in 1 to 2
hours and to 25% original volume after 2 to 4 hours after addi-
tions of 0.08 kg llme/kg dry solids plus variable amounts of
both FECl3 and an anionic polymer. '

Rotating Biological Contactors

After various septage handling schemes were analyzed for the
Wayland-Sudbury, MA area, a treatment system using rotating bio-
loglcal contactors (RBC) was proposed. (8, 50, 51) The scheme
us1ng RBC's was based on a design at Ridge, NY.  The Ridge de-
sign treats an equalized and screened wastewater with a BODE
of 325 to 402 mg/l1 and SS of 130 to 145 mg/l ‘in a 2,323 m
(25,000 ft2) disc area RBC. (54) RBC effluent characterls—
tics are BODg of 32 to 48 mg/l and SS of 42 mg/l. The waste—
water then flows from the RBC clarifier to 0.02 m3/ min/m2
(2 gpm/ft )} sand filtration units for dlsposal in 0.06 m3/
day/m2 (5 gpd/ft2) sand recharge beds. Sludge 1is thick-
ened, then stabilized with chemical addition by ferric chloride
and sodlum hydroxide and vacuum filtered at the rate of 29.3
kg/hr/m (6 1b/hr/ft2),. Effluent to sand recharge - beds
averaged 7 mg/l BODs and 6 mg/l SS. -

The two alternatives suggested for Wayland-Sudbury using.
RBC's are shown in Figures 23 and 24. Figure 23 shows Alternate
IT, the recommended alternate. (Alternate I is the Purifax Pro-
cess) Figure 24, showing Alternate III, is a more costly treat-
ment scheme replacing chemical equalization with anaeroblc di- -
gestion. (8) Major wunit sizing for this 95 m /day (25,000
.gpd) fa0111ty is identical to the Ridge, NY plant, except ‘that
the size of the rapid sand filters was doubled for the Massachu-
setts design.

Wet Air Oxidation

The wet air oxidation process has been used in Japan to
treat night soil wastes. (55, 56) - Night soil is accumulated
human wastes, stored outside homes, and pumped on a routine ba-
sis. The material has many of the same concentrations as sep-
tage, but it differs considerably from septage in that it is
much less septic (days compared to years), so it is neither
subjected to the same degree of decompositon, nor is ‘it sub-

-75-




jected to elutriation, as septage is.

Typical parameter values

for night soil include a high pH (8.1 to 9.0), TS of 29,300 to

35,000 mg/l, BOD
3,000 to 3,900 mg/1l. (55)
be appllcable to septage stabilization.

810 DISC
SYSTEM

of 10,000 to 14,000 mg/l and an NH3-N of
Therefore, this type of treatment may

- T

RECHARGE
BASIN

===

A4
CLARIFIER

SackwAsH
53 l
TANK TAUCK
UNLOAD
-1

=\

EQUALIZATION
TANK
L_____,,.'_J

RAW WET WELL
& PUNP STA.

SCREENS

FILTHATE
STALENINGS -

BLOWERS

DECANT

THICKENER

VACUUM
FILTER

FLOW DIAGRAM

:>D—~Q—*Q—~Q—~l{><]——ll—*

COAGULATION SECONDARY
SETTLING EQUALIZATION TREATMENT FILTERING . RECHARGE

SLUDGE

PAETREATMENT EQUALIZATION nare:

seHEMATIC

Figure 23.
alternative II

aerobic treatment.
r_‘ !ltlll!u

| BIO DISC SYSTEM

SAND FILTER
SYSTEM

‘CHLCRINE
CONTACT
TANK

SCRELMINGS
H

TAUCK
HOPPER

LEACHATE
[40)

TANK TRUCK TQ s ‘

PLANT INFLUENT

CLARIFIER "AND THICKENER
PIPING ALLOWS EITHER UMIT
TO SACK UP THE OTHEA

Wayland-Subury, MA septage treatment

‘—b“ ? RECHARGE
ASIN

A———ad

DIGESTER
NO. §

by
J 1L

EQUALIZATION l

i
TANK
FILTAATE .

SLUDGE

SCREENS 54N g

Raw WET WELL i f
& PUMP STA,
SCALENINGS

REAT AND
MIXING

r’U“’Lf*

SLUOGE vacuu
FILT‘RAI'!ON

TRUCK
HOPPER

ELOW DIAGRAM

TANK TRUCK TO
PLANT INFLUENT

TO SACK uP

FINAL
FILIERING

SECONDARY

COAGULATION
TREATMENT

SETTLING
SCHEMATIC

ANAERCBIC

OIGESTION RECHARGE

PRETREATMENT

Figure 24.

YSTEM

CHLOR!NE

FILI'ER
CONTACT
TANK

ICI(D“NG!

LEACKATE
PIT

A\

worg
CLAMIFIER ARD THICKENER
PIPING ALLOWS EITHER UNIT

THE OTHER

Wayland-Subdury, MA septage treatment

alternative III - anaerobic/aerobic treatment,

-76-




Wet air oxidation studies at the Chubu STP, Yokohama,.Japan,
were performed on night soil mixed with air at pressures between
5.6 x 106 pa and 8.4 x 106 pa (800 to 1,200 psig) and
heated to temperatures of 1859 to 210°C (365° to 410°F)
in heat exchange tubes. The mixed oxidized material showed a
high pH, a 9 to 38.2% TS reduction, a BODg reduction of 13 to
39.3%, but no change in NH3~N and total N concentrations.
The oxidized material characteristically exhibits excellent set-
tling properties, with a supernatant pH of 7.8 to 8.5, VS of
8,000 to 17,400 mg/l, a BODg of 6,500 to 9,500 mg/l and
NH3-N of 3,140 to 3,720 mg/l. The settled sludge also had a
pHd of 7.8 to 8.5, a BODg of 8,800 to 15,600 mg/l1 and VS of
14,600 to 33,000 mg/l. The clarified liquid was then shown to

e amenable to biological treatment. After diluting the oxi-

ized waste to a maximum of 900 mg/l BODg, Ikeda found excel-

ent BOD reductions can be expected with a BODs5. loading of 80
kg BOD5/100 kg MLSS/day and 1.5 kg/m3/day loading limit on
'the aeration tank. The stabilized sludge solids have a signifi-
‘cantly improved filtering ability, and can be dewatered on a
filter press. The tendency of the wet air unit to accumulate
scale on the exchange tubes can be counteracted by weekly flush-
ing with 5% nitric acid at operating pressure and temperature.
Treating night soil in a unit with heat exchangers of 304 stain-
less steel did result in corrosion, especially at pipe bends.
After 1,000 hours of operation, all surfaces, except titanium
materials, developed pitting, corroded holes, and cracking.
With night soil, the current material of choice in a wet-air.
oxidation unit is titanium,

Autothermal Thermophilic Aerobic Digestion

An ATAD at Cornell University is currently treating domes-
tic animal waste, and soon will test treatment of septage. The
two stage reactor system is based on pilot plant work performed
at Tonowanda, NY using pure oxygen, whereas the Cornell study is
using an air supply. Using covered, well insulated tanks, and
small gas flows of  pure oxygen, reactor temperatures up to
65°C can be obtained by taking advantage of the exothermic
reactions of aérobic digestion. The lower gas volumetric £flow
rate of. a high purity oxygen supply (about 1% of an air flow
system) carries away much: less heat in the form of H0 eva-
poration then does an air supply, allowing inherent thermal ef-
ficiencies to be realized in the oxygen system. (53)

The two stage system at Tonowanda resulted in an overall VS re-
duction of 29.1 to 41.9% at VS loadings from 12.8 to 16.0 kg
vs/day/m3 (0.032 to 0.46 1lb VvS/day/ft3). (53) A two stage
system was used, as it proved more temperature stable than a one
stage reactor system. The first stage is temperature limiting
(reaction rates decrease above 65 to 70°C), while the second

-77-




stage is substrate limiting. Table 18 shows results of VS re—-
ductions at the Tonowanda pilot plant

TABLE 18. VOLATILE SOLIDS REDUCTIONS AT TWO STAGE
AUTOTHERMAL THERMOPHILIC AEROBIC DIGESTION . (ATAD)
PILOT PLANT AT TONOWANDA, NY (53)

Stage 1 A
Retention VS Load o % VS 
Time ‘Temp. ©C kg VS/day/m3 Reduc~-
Phase Feed (days) Max/Mean (1b vs/day/ft3 tion
I WAS* 2.1 55.0/48.7 | 11.05 (0.69) 27.9
IIXI Unox WAS 1.7 57.8/50.1 15.86 (0.99) . 22.1
IIX Unox WAS 2.3 54.7/49.3 13.94 (0;57) o 26.9
and PS**
Stage 2
I Was 2.5 50.3/50.3 6.89 (0.43) 19.5
III Unox WAS 2.0 57.8/57.3 10.59 (0.66) 12.5
IIT Unox WAS 2.7 54.8/54.8 9.13 (0.57) 12.5
and PS
Overall Reduction
Retention VS Load $ VS
Time kg VS/day/m3 Reduc-
Phase (days) (1b vsS/day/ft3 tion
I 4.6 . 5.13 (0.32) 41.9
III 3.7 7.37 (0.46) 29.1

I1I 5.0 ' 6.41 (0.40) 36.0

* Waste Activated Sludge
** Primary Sludge

-78—-




In the unpublished Cornell University ATAD digestion study
two covered, well insulated pilot scale digesters were operated
at about 2.5 days retention period each stage (Figure 25). This
system used high efficiency atmospheric air aerators (oxygen
transfer efficiency greater than 20%) to reduce the air flow
through the units limiting evaporative heat loss so temperatures
may be maintained in the 65°C to 70°C range. Investiga-
tions claim a stabilized sludge has been produced from this unit
after 5 to 6 days retention time. '

I S

GRIT | PRIMARY _ AERATION CLARIFIER
TANK TANK TANK/ T.E v :
. ?7 o CLo
. ANAEROBIC) '| AEROBIC ' i
LEGEND DIGESTE DIGESTER| = "STREAM
—S5—— SEPTAGE * '
. ADDITION PT. = :
% OR:PURIFAX —S—~/SAND DRYING| [MECHANICAL =5—
PROCESS, BEDS | DEWATERING
ZIMPRO i J ¥
PROCESS,ETC. 1 —
' - soLids TO

LAND OR SEA

Figure 25. Two stage pilot piant autothermal thermophilic
aerobic digester (ATAD) system at Cornell University,-
Ithaca, NY. . ‘

SEPTAGE HANDLING AT SEWAGE‘TREATMENT.FACILITIES

GENERAL HANDLING PROCEDURES

i ‘Septage can be disposed of in a STP by addition to either
the liquid stream or the sludge stream. 1In either case, screen-
ing, degritting, and equalization are recommended.

Septage frequently is considered a high strength ‘wastewater
and is dumped into an upstream sewer or placed directly 'into
various unit processes in a treatment plant (Figure .26). In
several facilities, septage is considered a sludge because it is

—-79~




N B

GRIT PRIMARY AERATION CLARIFIER
SEWER | TANK TANK TANK/ T.F.
§ - lCLg|
- ANAEROBIC| | AEROBIC e
LEGEND DIGESTER DIGESTER STREAM
—5—— SEPTAGE S
ADDITION PT. i3 T :
% OR:PURIFAX SAND DRYING| [MECHANICAL |*=S—
PROCESS, BEDS DEWATERING
ZIMPRO P |
PROCESS,ETC. - T
| SOLIDS TO
LAND OR SEA

Figure 26. Septage addition pointé in septage treatmeht
facilities.

the product of an anaerobic settling/digestion tank, and it has
approximately the same total solids concentration as primary mu-
nicipal sludge. The septage application points in the solids
processing stream of an STP may include sludge thickening, sta-
bilization, and dewatering steps. The decision of where to ap-
ply the septage should be determined following a statistically
significant sampling and analysis program of a locale's septage
for at least a theatre of seasons, including:

solids loading

oxygen demand
[...]
controlled basis to various types of treatment facilities, was
developed from mass balances in various research reports, plus
field investigations. Again, package plants with design capa-
cities under 379 m3/day (100,000 gpd) should not be allowed
to accept septage because of their historic lack of ability to
treat flows in excess of their design flow and loading capacity.
(7) For example, the State of Maine does not allow septage ad-
dition at treatment facilities under 1,140 m3/day (0.3 mgd).
(66) * Depending on the present plant flow compared to the design
plant flow, a biological treatment reserve can be estimated
~which will allow for a certain level of septage to be adequately
treated. With identical plant design capac1t1es, ‘the allowable
relative volumes of septage addition to various types of treat-
ment schemes flowing at various levels of design flow would be
as follows. :

-87-




ACTIVATED SLUDGE
NO PRIMARY TREATMENT

ACTIVATED SLUDGE
WITH PRIMARY

TREATMENT

AERATED
LAGOON

Q PRESENT

SEWAGE FLOW

PACKAGE
PLANTS

4 8 12 16 20 24 28 32 - 36

SEPTAGE ADDED (1,000GAL)PER MGD PLANT CAPR
(PER DAY)

Figure 32. Septage addition to wastewater treatment plants

with equalization facilities. ‘

The limiting ratios of septage addition in Table 19 are
based on 1) package plants having a limited ability to treat
both flows and waste loadings 'beyond design capacity, 2) acti-
vated sludge treatment facilities without primary sedimentation
treating all solids in aeration tanks, and 3) aerated lagoons
usually having a long detention time (days) with which to buffer
septage flows. (7) Figure 31 is indicative of continuous sep-
tage addition to a facility with a fully acclimated biomass. An
initial septage feed to an unacclimated system should be sub-
stantially less than shown on the graph, and on the order of 10%
of the graph values. Further gradual increases should be made
in the range of 5 to 10% of the current septage flow per day up
to the maximum amount shown in Figure 31. Dissolved oxygen must
be checked continuously and gradual changes made in sludge age
for optimum performance. -




TABLE 19. RELATIVE VOLUMES OF SEPTAGE ADDITION TO VARIOUS .
' PLANT SCHEMES OF IDENTICAL DESIGN CAPACITY

Package Plants 5 . ' ‘ - 1.00

Activated Sludge (no primary'treatment) : ‘ - 2.08
" Activated Sludge (conventional) | ( 4.83
Aerated Lagoons | R ' 6.00

In a recent study at the University of Massachusetts, feed-
ing various volumes of septage to both batch and continuous flow
complete mix activated sludge systems, the following empirically
developed relationship between biological growth and substrate
utilization were found to be applicable. (17) These models can
predict volumes of septage that may be added to an existing fa-
cility 'if treatability studies of the service area's septage are
undertaken to determine waste loadings and utilization rates:

dg/dt = ¥ dF/dt - kX ‘ , 10

The rate of substrate utilization of the above expression, that
is dF/dt, can be approximated by the following equation:

dF/dt

kXS/(Kg + S) = ds/dt | 11

where‘dx/dt net gfowth of bacterial cells,‘mass/volumé—time.

growth-yield coefficient, mass of cells/mass of

Y =
substrate utilized. _ ‘ . .
dF/dt = rate of substrate utilization by bacterlal cells,

mass/volume-time,
kg = bacterial decay coefficient, time_l-
X = concentration of bacterial cells, mass/volume.

k = maximum rate of waste utilization per unit weight
of bacterial cells, time~1l,

Kg = waste concentration at which rate of waste
' utilization is one-half the max1mum rate,
mass/volume.

-89-




S = waste concentration surroundlng the bacterial

cells, mass/volume, which is the waste concentra-
, tion in a complete-mixing continuous flow reactor.
Dividing both side of Equation (10) by X, gives
(dX¥/dt)/x = ¥ (dr/dt)/X - kg.

On a finite mass and time basis, Equation (12) becomes

(AX/dt) /Xm = Y (AF/At) p/Znm - kq- | 13

where the subscript m represents a definite mass of bacterial
cells. In Equation (13), the . reciprocal of the term . (AX/A
t)w/¥m is often referred to as the "sludge age", and will
be designated as ©.

Oc = X p /A%/ At) g . 14

The term ( AF/ At)m/XMm is commonly knows as the food-to-
microorganism (F/M) ratio, and will be referred to as U,

U= (AF/At)p/Zn » 15

Utilizing Equatlons (14) and (15), Equation (l3) can be re-
written as:

/6= Y0 -kaq 16

and Equation (1ll1) can be rewritten as:

U = kS/(Kg + S) ' R 17

By the principles of mass balance, Equations (16) and (17)
will model both batch reactors and complete-mixing continuous
flow reactors under steady-state conditions. These are condi-
tions that will occur with continuous feed of septage to an
aeration system. :

Solving Equations (16) and (17) for S, gives:

S =Kg (L +kg0g)/ ©Oc(¥k -kg) - 1
= UKg/(k - U) - " 19
The kinetic coefficiehts Y, kg, k, and Kg, which relate

effluent substrate concentration, S to ©, and V can be de-

-90-




termined in laboratory-scale batch reactors or complete—m1x1ng
continuous-flow reactors. .

The efficiency of waste treatment can be defined es:

E = 100(So - S)/So | | 20
where: |
E = effieiency of wasfe treatment, percenf
So = influent substrate concentration
S = effluent substrate concentration of waste

The rate of substrate utilization, dF/dt, can be expressed
on a time related basis as: : :

AF/ At = (Q/V) (Sg - S) | 21
where:
Q = flow rate, volume/time
: V = volume of reactor ‘ ‘ B ,

By utlllzlng Equations (15) and (21), and setting V/Q equal
to 6 , or the llquld retention time, the following equation is
obtained: ‘

U= (Sg - §)/ 6% , | S 22

Substituting U from Equatlon (22) in Equation (16) and
solving for X, gives: ' ; '

X = Oc¥(So - 8)/ 0(1 +'ky “0g) A . 23
whlch can be used to calculate the aeratlon system's concentra—

tion of bacterial cells. (17) With a known concentration of
septage and empirically determined degradation rates, an exist-

"elng facility can be optimized for sludge age and MLSS to obtain

a U, or F/M ratio that will treat a septage—sewage mixture to
the desired effluent concentration. . ‘

Feng has shown higher sludge ages (10 days vs 4 days)  re-.
sults in higher percentage BODg removals and less sludge pro-
duction than at the lower sludge age (17) (Figure 33). Wasting
must be adjusted gradually with increased loads to obtain a
sludge age which produces the optimum between aeration tank ef-
ficiency and good settling characteristics. A high sludge age
produces a light sludge with poor settling ability but good sub-

-91-




strate removal characteristics. The reverse is often true for a
very young sludge. (7) '

100 N N N -
P b e e e e
9 04 27— E B
AN
80 =@ = 10 DAYS
-1
370
Q 6 0flec=4DAYS
u
Wso
t-
ﬁtio -
8 2o WEAK SEPTAGE BODg=1,250mg/I _|
o — — —— STRONG SEPTAGE BODg'11,000mg/|
“-20 O+ SLUDGE AGE i B
10 | (FENG,1575)
O™—%5 1615 20 25 30 35 40 45 50 55 60 65 70

PERCENT SEPTAGE

Figure 33. BODg removal from septage-sewage mixtures
in batch activated sludge process.

Figure 34 shows the additional. oxygen requirements for sep-
tage addition in activated sludge treatment plants and is modi-
fied upwards from field experience. (63) Oxygen requirements
usually exceed mixing requirements.

Because of the higher oxygen demand for septage than for raw
sewage, an additional oxygen supply for activated sludge plants
accegtlng septage having primary treatment would be 4.8 kg
O5/m (40 1b 05/1,000 gal) septage added. For lants
without primary treatment, an additional 9.6 kg O3/m (80
l1b 0,/1,000 gal) septage added should be provided. Package
treatment plants will have an oxygen requirement similar .to
plants without prlmary treatment. (63) Feng has shown s1m11ar
oxygen requlrements in septage-sewage mixturés ranging from 0 to
40% septage in the mixture. At 40% septage, the mixture re-
quires 4.3 times the volume of oxygen as would an influent w1th
no septage in it. (17)

-9~




26

ﬁ

w

[44]

-

o

o .
-

o 22

& 20 S

> 18 WITH PRIMARY—

i TREATMENT [
‘>9_ |6 . . / * .

X 14 NO PRIMARY ,

S » TREATMENT | | , —

210 ' I o

Z l — /

o 8 .

o = ]

P

| 2 3 45 6 7 8 91011 12131415
SEPTAGE ADDED, 1,000'S GALLONS (PER DAY)

Figure 34. Additional oxygen requirements for septage
addition to activated sludge wastewater treatment plants.

At one plant in suburban Long Island, NY, septage is bled
into the liquid stream inversely .proportional to the sewage
flow. This procedure takes. advantage of a larger, excess aera-
tion capacity lower loading times (7). An Orange County, FL STP
added septage proportionately with sewage flow rates to dilute
influent septage concentrations. Both plant's operators have
experienced some operational problems. When septage is added
inversely proportional to sewage flow variations, odor and
floatable solids problems have been reported, but if septage is
added proportionately to flow, an inferred oxygen deficiency can
result. (67) ’ ‘

Some odor and foaming problems have been reported in aera- .
tion systems, however, the odor usually dissipated within 6 to
24 hours as freely strippable odor components of septage were
separated from the material. (48, 11) Foaming was not apparent
in all cases. Commercial defoamers, decyl alcohol, heat grids,
foam fractionation, ozonation, aeration tank spray water, and
increased aeration tank freeboard have been used in various -

. =93~




studies and at various treatment plants on an exploration basis
to reduce foaming with septage addition, all with limited suc-
cess. (68' 67, 36, 69, 16’ 13' 70' 97) ' .

’

The United States EPA is sponsoring a contract study at the
University of Lowell, MA, titled, "Monitoring Septage Addition
to Wastewater Treatment Plants" to evaluate the effects of sep-
tage addition to secondary wastewater treatment facilities. In-
formation to be presented includes effects of slug and continu-
ous addition of septage on unit processes and overall plant per-
formance, recommended septage loading rates to biological pro-
cesses, recommended operational control strategies for plants
treating septage, and estimates of both additional costs for
treating septage and additional operation and maintenance re-
quirements.

Attached Growth Systems-- : o
Systems that employ attached growth aerobic treatment pro-
cesses, such as trickling filters and rotating biological con-
tactors, are usually more resistant to upsets from changes in
organic or hydraulic loadings and are suitable for septage
treatment. (54, 10, 71) '

In trickling filters, additional recirculation has been
shown to adequately dilute ‘septage concentrations and diminish
chances of plugging the media. At Huntington, Long Island
m3 (30,000 gpd) of septage is treated at a 7,200 mﬁ/day
(1.9 mgd) facility. (10) BODg reductions of 85 to 90% have
been observed concurrent with a SS reduction of 85%. (10)
Screening and grit removal is important to prevent plugging of
the trickling filter media. Results of treating septage in
Huntington's Plant are shown in Table 20. ‘ -

Rotating biological contactors utilize a long detention time
and a continually rotating biological media that is reportedly
resistant to upsets. (8) At Ridge, Long, Island, a BODg re-
duction of 90%, COD reduction of 67%, and a TSS reduction of 70%
has been reported. This installation utilizes flow equalization
of a high strength waste. A surface loading of 0.04 m3 flow/
day per m2 surface area (1 gpd/£ft2) produced these results.

SOLIDS STREAM TREATMENT

Various processes for treating septage in the solids treat-—
ment area of a STP are discussed in this section. They include
aerobic digestion, anaerobic digestion, mechanical dewatering,
and sand drying beds. These processes, along with other closely

~94-

114 .



related treatment schemes that are applicable to a STP (but have
been practiced at another type of facility and have been dis-
cussed previously), are shown in Figure 35 by asterisk. Those:
sludge processing unit operations not investigated for septage
treatment are also shown.

TABLE 20. PERFORMANCE OF HUNTINGTON, NY TRICKLING FILTER
WASTEWATER TREATMENT FACILITY ACCEPTING SEPTAGE

-Influent

Raw Chamber Primary %

, Scavenger (Combined Tank Secondary Reduc-
Sample : . Waste . Waste) Influent Effluent tion
1 BOD 5400 190 350 40 88.5

2 pH ‘ 6.1 6.9 , 6.8 6.8
BOD : 1130 - 206 173 38 76.0
‘COD , 409 - 951 151 84.0
TS 1132 509 730 , 325 '55.5
TVS 287 " 450 146 67.5
SS : 196 . 414 62 . 85.0
VSSs : : ' ' 160 338 - 34 90.0

% TVS ' o 56.5 ‘ 61.5 45

LUDGE TYPE] THICKENING |STABIL IZATION] CONDITIONING | QEWATERINGIHEAT DRYING. REDUCTION | _EINAL
Btending * Reduction Stabilization Stabilization Disposal

CHEMICAL

Figure 35. Unit processes7—-sludgevprocessing—and disposal.

-95—~




Aerobic Digestion--

An alternative to considering septage as a concentrated
wastewater would be to assume septage is the product of an un-
heated digester and, therefore, a sludge. :

»

Many researchers have reported good results in both 1lab
scale and pilot plant scale aerobic digestion of septage or
septage-sewage sludge mixtures. Jewell reports diminished
odors, but the time required to produce an odor-£free sludge
varied up to 7 days. (16) ~ ‘ :

Tilsworth reported a high degree of septage biodegradability
at a 10 day aeration time, resulting in a BODg reduction of
80% and a VSS reduction of 41%. (12) Chuang treated septage
first in an anaerobic unit then with an aerobic digester, re-
ported a 36% VSS removal in the aerobic portion_at a 40 day
aeration time under a loading of 0.03 Kg/day/m3 (0.0016 1b
Vvss day/ft3). (7) After 22 to 63 days aeration, Howley found
a 43% VSS reduction and a 75% COD reduction. (36) ’

Septage—-sewage mixtures are also amenable to treatment.
Cushnie showed an average 98% BODg removal from septage-
sewage mixtures, ranging from 0% septage to 20% septage at 6
day's aeration. ‘Orange. County, FL, adds septage to aerobic
digesters at the rate of 5% of the sludge flow and obtains good
reductions at a loading of 2.4 kg VS/ft3/day (0.15 1lb VSS/-
ft3/day). (67) Bend, OR, obtained good removal in a mixture
containing 13% septage and 87% sludge at a loading of 0.32 kg
vss/ft3/day (0.02 1lb vss/ft3/day), wutilizing a 15 to 18 day
aeration time. (68)

Tilsworth observed ¢< and /& ~gas transfer characteristics:
for septage and found that both ol , the ratio of gas transfer
efficiency to tap water, and & , the ratio of Oy saturation
concentration to tap water, approached unity after 1 to 2 days'
aeration. Prior to 1 day, X and & were in the range 0.4 to
0.6. (12)

Jewell found both dewatering and settleability improved with
aeration, but the aeration time required to effect significant
improvement varied. (16) Two U. S. EPA studies are currently
investigating septage addition to aerobic digesters. An inhouse
study is underway at Lebanon, OH, and a contract study is being
performed at Falmouth, ME. ,

-96—




_ Prior to adding septage to the aerobic digestion process,
~aeration capacity, toxic metal or chemical accunulations, and
increased solids disposal should be investigated. All investi-
gators consistently have reported repulsive odors and foaming
problems (7, 67, 36, 69, 12) with foaming occuring as 'an in-
direct relationship with the use of detergents by the  septic
tank owners. (36) Most investigators report foaming diminishes
after 24 hours. '

Bend, OR (Figure 36) solved the overflow of foam from its
aerobic digester with the addition of fiberglass panels for
around the top of the digester for increased freeboard. Table
21 below shows time to change in odor and loss o6f foam from 11
Vermont septage samples. (24) : ‘

TABLE 21. TIME TO LOSS OF SEPTAGE ODOR AND FOAM
REDUCTION FROM BATCH AEROBIC DIGESTER (36)

Time to Odor
Change After . S
Initiating Time to Loss Household

Batch Operation Of Foam : Used Washer
Number (days) (days) Detergent
1 "4 9 . : Yes
2 9 10 o Yes
3 4 13 , Yes
4 3 19FF Yes
-5 10 12 , Yes
6 - 5 No 'foam : © . No
7 5 , Yes
8 1 --FF Yes
9 No septic odor 14FF » Yes
10 3 7 ‘ - Yes
11 _ 3 11 : .Yes

Mean 4.7 10.9
Median 4

10.5

FF Batch 4 wés foam fractionated after 19 days, batch 8 at
start-up, batch 9 after 14 days.‘

-7~




L

Figure 36. Aerobic digester at Bend, OR STP.

Recommendations, when considering septage addition to aero-
bic digesters, should include screening, degritting, flow equal-
ization, an analysis of excess digestion capacity, management
scheme to reduce foaming problems, and peripheral effects to
other processes such as solids handling. An initial septage ad-
dition should be limited to approximately 5% of the existing
sludge flow. Further septage additions should be gradual.

Anaerobic Digestion

Septage in Tallahassee, FL, is treated in an unheated an-
aerobic digester which operates at 20°C to 30°C (7, 72)
(Figure 37). With an influent septage concentration of 17,700
mg/l total solids, a VS reduction of 56% was reported after an
82 day retentlon time at a loading of 0.16 kg VSS/m3/day
(0.01 1b VvsSs/ft3/day). Large quantities of grit in the sep-
tage required draining and cleaning of the open digester after
only 3 years of operation. Leseman and Swanson analyzed the
distribution and concentrations of volatile acids in the di-
gester (72) and found. volatile acid to alkalinity ratio varied
from 0.34 to 0.83. The 8 month average volatile acid concen-
tration was 703 mg/l1 and ranged from 408 mg/l to 1,117 mg/l at
a consistent pH near 6.0. The progression of volatile acid con-
centrations in the digester, from 2 to 5 carbon acids, showed
acetic = 276 mg/l, propionic = 294 mg/l, isobutryric = 14 mg/1,

-98-




butyric = 49 mg/l, isovaleric = 28 mg/l, and valeric = 42 mg/l.
Similar results are reported by Kolega in raw septage samples
from. Litchfield, CT. He found an average total volatile acid
concentration of 807 mg/l, with acetic = 253 mg/l, propionic =
412 mg/1, isobutyric = 26 mg/l, butyric = 30 mg/l, isovaleric =
50 mg/l, and valeric = 36 mg/l. (27) Since Tallahassee's di-
gester had an open cover, gas production could not be monitored.
Supernatant from this digester is pumped to the sewage sludge
anaerobic digester. Anaerobic digestion of septage 1is more
likely to be successful than anaerobic digestion of night soil.
Poor results have been experienced in the Orient, relating to
scanty methane production, slow stabilization, strong superna-
tant ligquid, and an odorous, poorly dewaterable product. (56)

Figure 37. Anaerobic digester stabilizes septage at
‘Tallahassee, FL STP.

-00-




Jewell reported a 45% ‘reduction in VSS from a digester
loaded at 0.80 kg Vss/m3/day (0.05 1lb Vvss/ft3/day), with a
15 day hydraullc retention time. Gas productlon varled from
0.26 to 0.47 m3/kg COD, (1.2 to 7.6 f£ft 3/1b COD,), at a
loading of 1.28 kg vss/m3/day (0.08 1b VssS/ft3/day), where
gas production fell off drastically, indicating. a pos31ble poi-
soning of the system by a toxic chemical concentration of un-
known source, (16)

Chuang reported a 92% VSS removal from a heated anaerobic
digester loaded at 1.28 kg VsS/m3/day (0.08 1b VvsS/ft3/day)
with a 15 day hydraulic retention time. (7) Incoming solids
ranged from 0.3 to 8%, and total solids reduction was more than
93%. BOD reductions averaged 75%, from 6,100 mg/l in the in-
fluent to 1,500 mg/l in the effluent. Spohr found that when
septage-sewage sludge was added to anaerobic digesters in Anne
Arundel County, MD, no .change in digestion was apparent if total
solids in the digester were between 2 and 15%. (73)

Based on his research, Howley recommends a maximum septage
addition of 8.1 m3/day (2,130 gpd) to each 55 m3 (14,500
gal) sewage sludge added per day per 3,785 m3 (million gal)
of digester capacity, with a detention t1me of 30 days and a
maximum loading of 1.28 kg Vss/m3/day (0.08 1b VSS/ft3/
day). (36) Good operation of anaerobic digesters requires a li-
mitation on toxic materials. An inhouse U. S. EPA study on sep-
tage addition to anaerobic digesters is belng performed at Leba-
non, OH, and is expected to yield more precise loadlng informa-
tion. .

In single-stage digesters, prior treatment with screening,
grit removal, and equalization is necessary. Digesters should
be cleaned on a regular schedule, such as every 3 to 5 years, or
as required. (74)

Monitoring digester performance includes long term evalua-
tion of volatile acid/alkalinity ratios and gas production.
Mixing is vital in preventing a sour digester from the propaga-
tion of point-source failure due to a septage load containing
high volatile acid concentrations and low pH.

4

In systems with multiple digesters, in addition to all the
preceding suggestions, the additional practices should be fol-
lowed. Spreading the septage load to many digesters will reduce
septage concentrations. Recycling from the bottom of a secon-
dary digester or from another well-buffered primary digester at
a rate of up to 50% of the total raw feed per day has been help-

~100~




ful. Control of temperature and mixing should also be adjusted
for maximum performance. (74) A rule of thumb in adjusting tem-
peratures says changes should not exceed 0.56CO (1FO) per
day to prevent shocking an acclimated biomass.

Mechanical Dewatering

Islip, Long Island, uses a vacuum filter (Figure 38) to de-
water 379 m3/day (100,000 gpd) of chemically conditioned,
settled septage. A design basis of 10 1b/hr/m2 (5 1b/hr/
ft2) of surface area was used. A lime addition of about 0.1
kg lime/kg septage dry solids (190 lb/ton of dry solids) and
0.0002 m3/ kg dry solids (50 gal/ton of dry solids) standard
concentration ferric chloride solution are- added prior to set-
tling and vacuum filtration of the resultant sludge. (7)

Figure 38. 1Islip, NY vacuum filter dewaters
chemically conditioned septage.

-101-




In laboratory study at Clarkson College, Crowe obtained
successful results with 'vacuum filtration.of raw septage and
mixtures of raw septage and digested sludge with up to 20% raw
septage by volume. Chemical conditioning with 10 to 20 gm
lime/100 gm dry solids, 5 to 25 gm ferric chloride per 100 gm
dry solids, and 1 to 2 gm polymer/100 gm dry solids (Calgon
WP2640) were investigated. Dewatering characterisics of chemi-
cally treated septage and septage-sewage mixtures were observed
to be similar to the chemically treated digested sludge alone.
The filtrate contained only 5 to 10% of the raw septage COD.
(75) Attempts to vacuum filter untreated Alaskan septage met
with limited success because of media plugging problems. Poly-
propylene 24 x 21, having a plain weave 1/1 gave the best fil-
tration rates of any media tested, ranging from 4.88 to 26.07
kg/hr/m2 (1.0 to 5.34 1lb/hr/ft2). Highest filtration rates
were observed on samples with solids in the range of 0.5 to
1.0%. (12)

Sand Drying Beds

sand drying has been used to dewater septage, but with vary-
ing success. Anaerobically digested septage is reported to re-
quire 2 to 3 times the drying period of digester sludge. (72) .
After 15 to 20 days treatment in aerated lagoons and batch aero-
bic digesters, dewatering simulation studies yielded a septage
capillary suction time (CST) of less than 50 seconds. (76) CST
values of conventional sewage sludge that can be readily de-
watered in sand drying beds vary up to a maximum of 70 seconds.
A lower CST can be correlated to a faster dewatering time.
CST's of raw septage usually range from 120 to 825 seconds, with
a mean of 200 seconds. (76) Lime addition of septage prior to
sand bed dewatering vastly improved dewatering characteristics.
Feige, et al, found that an addition of 0.09 kg lime/kg dry
solids (180 lb lime/ton dry solids), or 3.59 kg lime/m (30
1b lime/1,000 gal) septage based on 40,000 mg/1l total solids,
raised the pH to 11.5 and dried to 25% solids in 6 days and 38%
solids in 19 days. (15) An application depth of greater than 8
inches is not recommended, because it slows the drying process.
The filtrate analysis (Table 22) showed that 1) most heavy
metals were tied up in the solids; 2) fecal coliform were re-
duced substantially, 3) fecal streptococci were more resistant
than fecal coliforms; and 4) odors were significantly reduced.
Some minimal filtrate treatment is necessary, however. (10)
Lime addition in this study was lower than levels recommended in
a Battelle Northwest study in which higher pathogen kills were
obtained by raising the pH above 12. (15)

-102-




Perrin found other chemicals worked well in modifying the
ability of septage to dewater. From a mean initial septage CST
of 450 seconds, a CST of 50 seconds was realized after the addi-
tion of an average of either 1,360 mg/l ferric chloride, 1,260
mg/1l alum, 1,360 mg/l Purifloc C-31 (cationic), or 2,480 mg/1l
Purifloc C-41. (76) ‘ i

Crowe's laboratory study also found chemical addition great-
ly enhanced dewatering of septage and septage-sewage mixtures.
Doses of 10 to 20 gms lime/100 gms dry solids, 5 to 26 gms fer-
ric chloride/100 gms dry solids, and 1 to 2 gms Calgon WT 2640
polymer (cationic)/100 gms dry solids reduced initial CST of 400
seconds to less than 50 seconds. (75)

Perrin also studied the affects of freezing on dewatered
samples of septage after treatment in aerated lagoon, or batch
aerobic digestion. Freezing lowered the CST from an initial
225 seconds to 42 seconds, an 80% improvement in dewatering
time. (76)

A U.S. EPA sponsored study at Falmouth, ME, will investigate
septage treatment by conditioning and dewatering of septage with
vacuum filters, filter presses, and centrifuges. :

If septage is to be placed on sand diying beds, treatment to
a consistent CST range of 50 to 70 seconds is recommended., Fur-
ther treatment of underdrainage would be required in most cases,

-103-




SECTION VII

ALTERNATIVES EVALUATION

General

The purpose of this evaluation is to summarize key design
and operating data, present advantages and disadvantages for
each alternative, discuss relative economics of each process,
and combine that information in a comprehensive evaluation and
ranking of each alternative in order of preference in a socio-
economic, technical, institutional, and environmental framework.

Several methods of septage treatment and disposal have been
presented, Each of these alternatives can be assigned to one of
the following categories. -

1. Land application

2. Treatment at a septage facility
3. Treatment at a STP

LAND APPLICATION

Presently, the authors estimate well over 75% of the septage
generated in the United States is disposed of directly on the
land. Chemical constituents of concern in this mode of disposal
include heavy metals and nitrogen. Septage odors are a poten-
tial problem in determining land disposal sites, yet odors may
abate within hours after thin land applications of septage. If
nitrogen loadings to the soil are kept to level which will not
promote buildup of nitrate concentrations in underlying ground-
water, heavy metals will not be a major consideration. (78)
Transmissibility considerations for various pathogenic agents
that may be found in septage (viruses, bacteria, cysts of proto-
zoans, and ova of helminths), suggests that some pretreatment of
septage be accomplished prior to direct land disposal. (24, 22)
A partial list of available pretreatment processes could include
storage in aerated or non-aerated lagoons, lime addition to a pH
11.5 to 12, aerobic or anaerobic digestion, composting, wet air
oxidation, pressure chlorination, or possibly processes not yet
fully investigated, such as irradiation.

-104-




Land application techniques that do not require pretreatment
pProcesses include subsurface disposal and disposal in a sanitary
landfill. .Subsurface disposal requires more land on a N loading
basis than direct application since no volatilization losses oc-
cur, but subsurface disposal is not as sensitive to precipita-
tion events (which may lead to runoff problems) nor would odor
problems be as apparent. Capital investment and 1labor is
greater than direct application techniques, but savings may be
reflected in systems without pretreatment requirements. Gener-
ally, surface application techniques are more acceptable in less
densely populated regions, while subsurface disposal is prac-
ticed close to major population centers. :

Septage disposal to sanitary landfills is practiced exten-
sively - in NJ, with application rates 1limited to 0.05 m3
septage per m3 solid waste. In order to minimize 1leachate
production, many landfills prohibit the introduction of wastes
with free water. Leachate collection and treatment facilities
should be provided if septage is added to a landfill, but may
not be needed if the landfill should be located so leachate
water is prevented geohydrologically from entering the ground-
water and no runoff of leachate is possible. Based on U. S. EPA
Construction Grants sludge disposal cost data, septage disposal
in landfills tends to be one of the more expensive methods en-
countered. :

Lagoon disposal of septage is also one of the more common
methods of disposal. The placement of septage in terminal dry-
ing lagoons is practiced in many states including Connecticut,
New York, and Oregon. Free water will percolate through sides
and the bottom until clogging occurs. Evaporation then removes
much of the remainder of the free water. Solids are then buc-
keted to a landfill or the lagoon is covered with a soil layer.
Massachusetts and other areas use lagoons followed by infiltra-
tion beds. Lagoons are sized to handle 20 days storage at aver-
age flows at a minimum depth of 1.8 m (6 ft). At least 6 perco-
lation beds with a total effective area of 0.04 m3/m2/day
(1 gal/ftz/day) follow the 1lagoon. Groundwater considera-
tions should be evaluated, and current requirements include the
base of a lagoon being at least 1.2 m (4 £t) above maximum high
groundwater, while the percolation beds should be at least 1.8
m (6 ft) above high groundwater level. As further protection
for potable well water quality and odor control, a lagoon system
should be a minimum of 305 m (1,000 ft) from any dwelling.
Groundwater quality should be monitored to determine if degrada-
tion is occuring.

Total disposal costs of land based systems are estimated to
be in the range of $1.50 to $5.00 per 3.8 m3 (1,000 gal). (78)

-105-




A potential for a more cost-effective disposal system exists
with the marsh/pond and meadow/marsh pond system. Although ex-
perimental, these systems are estimated to treat septage at
about $1.00/3.8 m3 (1,000 gal). (832, 33, 77) Lagoon dispo-
sal facilities generally require site location in sparsely popu-
lated areas to provide buffer zones for odor dissipation and
aesthetic camouflaging.

Separate Septage Treatment Facility

Separate treatment facilities account for a very small per-
centage of the total disposal volume at present, but the proli-
feration of these types of facilities in the future is probable
as political forces motivate management decisions in these di-
rections. (65, 1l4) These systems are applicable only where suf-
ficient septage volume (over about 50 to 100 m3/day or 13 to
26,000/gal day) is available in a local area. Such facilities
will fulfill the requirements of pretreatment prior to land dis-
posal or they will include complete treatment facilities with
controlled effluents and solids disposal to the land. This
category also includes composting, which yields a useable, mar-
ketable end product. '

Systems employing aerated . lagoons for treating septage and
other high strength wastes followed by settling lagoons typical-
ly show BOD removals in excess of 90% with aeration retention
times over 4 days. Aerated lagoons have been shown to work bet-
ter when grit removal and buffering and equalization of at least
one days average flow are provided. Odors have been found to
dissipate within one day, but foaming is frequent and hard to
control. Various methods have been tried, including defoamer
addition, heat grids crossing the tops of the units, and sprays.
More work is needed to develop effective anti-foaming techni-
ques. Effluents from these systems may require further treat-